
iGen1500c DIGITAL INVERTER GENERATOR

WESTINGHOUSE OUTDOOR POWER EQUIPMENT
777 Manor Park Drive, Columbus, OH 43228 l WestinghousePortablePower.com
If you have questions or need assistance, please call customer service at 855-944-3571.

CHOKE

RUN

OFF

123596 Rev01 10/22
iGen1500c Rev 02



iGen1500c
Exploded View A
Generator

44
45

46

21

43
43

43

41

26 26

47 47

17

17

35

39

39

35
20

42

42
42

42

6

25

25

3

41

41

26

41

26

34
34

24

40

40

33

37

40

40

39

39

39
39

19

13

31

15
31

31 31
32

14

30

31 16

43

43

43

43

43

1725

25 17

42

42 42

42

38

36

23

See (Engine)
Exploded View B

29

28

39

39

12

11 18 27

22

3939

1

39

39
39

39

10

7 9

5

4

2

8



iGen1500c
Parts List A (Generator)

No. Description Part Num.
1 Engine 100240008
2 Left Frame Assembly (Inc. Nos. 17, 25, and 42) 100280038

3
Right Frame Assembly (Inc. Nos. 6, 17, 20, 25, 35,  
39, 42, and 47)

100280039

4 Left Panel Assembly (Inc. No. 43) 100150023
5 Right Panel Assembly (Inc. No. 43) 100150024
6 Spark Plug Cover 504699-126
7 Front Frame (Inc. No. 39) 100140014
8 Rear Frame w/Seal (Inc. No. 39) 100030013

9
Control Panel Assembly (Inc. Nos. 11, 12, 18, 27,  
28, 29, and 39)

100110030

10 Spill Guard 504703
11 Receptacle (L5-20R) 6032
12 Dust Cover 9194
13 Fuel Tank 504707
14 Fuel Hose (103 mm) 504708
15 Fuel Hose (65 mm) 504709
16 Fuel Hose (170 mm) 504710
17 Engine Isolation Pad 504711
18 Circuit Breaker (20A) 9293-20
19 Accessory Tray (Rubber Pad) 504702
20 DC Voltage Regulator 504714
21 CO Module Assembly (Inc. No. 34) 100450007
22 Inverter Module Assembly 100100018
23 Fuel Switch Assembly (Inc. Nos. 24, 36 and 38) 100360009

No. Description Part Num.
24 Cable 504718
25 Bolt (M8 x 25 mm) 92351
26 Frame Isolation Rubber Pad 504745
27 Circuit Breaker (9A) 9293-9
28 ECO Switch w/Cover 9295
29 Reset Switch 9230
30 Fuel Hose Clamp 94489
31 Fuel Hose Clamp 94490
32 Fuel Filter 516401
33 Filter 500171
34 Screw (M4.2 x 16 mm) 92195
35 Screw (M4.8 x 16 mm) 92108
36 Fuel Switch Knob 504562
37 Fuel Tank Cap 504738-231
38 Screw (M4 x 16 mm) 92032
39 Screw (M5 x 12 mm) 91825
40 Fuel Tank Isolation Rubber Pad (C) 500009
41 Bolt (M6 x 12 mm) 91325
42 Lock Clip 500045
43 Clip 504237
44 Screwdriver 99506
45 Spark Plug Wrench 504726
46 Funnel 500942
47 Screw (M4 x 25 mm) 92102



iGen1500c
Exploded View B
Engine

30

30

29

28

27

26

32
32

31

10

 1

 1

 1

 1

 1

6
7

34

11

6

1312

12

21

20

19

22

23

2323

23

9

5

3

4
8

33

15

25

25

14

24

2

16 17
18



iGen1500c
Parts List B (Engine)

No. Description Part Num.
1 Bolt (M6 x 16 mm) 91329
2 Start Puller Assembly w/Recoil Handle (Inc. Nos. 1) 50580019
3 Engine Shroud Assembly (Inc. Nos. 4 and 5) 50590021
4 Air Filter 2178
5 Air Filter Cover 2179
6 Bolt (M6 x 12 mm) 91325
7 Trigger 346014
8 Alternator Assembly (Inc. Nos. 1, 6, 7 and 34) 50170012
9 Blast Pipe 95614
10 Dipstick Assembly 245601-138
11 Muffler 346036
12 Nut (M6) 90016
13 Spark Arrester Assembly 6967
14 Spark Plug 97124
15 Cylinder Head Assembly (Inc. Nos. 16, 17, and 18) 50140027
16 Carburetor Connection Block 346026
17 Intake Gasket 346025
18 Exhaust Seal Washer 346042

No. Description Part Num.
19 Breathing Valve Cover 346040
20 Breathing Valve Gasket 346041
21 Gasket 346037
22 Cylinder Head Cover 346038
23 Bolt (M5 x 20 mm) 91389
24 Ignition Coil 346034
25 Bolt (M6 x 20 mm) 91330
26 Carburator Washer 346027
27 Carburetor Assembly 346028
28 Intake Pipe 346030
29 Press Plate 346029
30 Nut (M5) 90015
31 Stepper Motor 345026
32 Bolt (M3 x 8 mm) 92239

33 Carburetor, Intake Pipe, and Stepper Motor Assembly 
(Inc. Nos. 26, 27, 28, 29, 30, 31, and 32) 50040138

34 Starter Pully 346022


